
Printed on 4/18/2019 at  2:06 PM from SUP Page 1 of 2

CVIR Post Uterine Artery Embolization [1391] 
        

      

  General 
         

  Vital Signs 
         

  [ ] Vital signs - T/P/R/BP  Routine, Every 15 min 
Every 15 min times 4, then every 30 min times 4, then every 1 
hour times 2, then every 4 hours., PACU & Post-op 

  [ ] Vital signs - T/P/R/BP  Routine, Every 30 min 
Every 30 min times 4, then every 1 hour times two, then every 
4 hours., PACU & Post-op 

  [ ] Vital signs - T/P/R/BP  Routine, Every hour 
Every 1 hour times 2, then every 4 hours., PACU & Post-op 

  [ ] Vital signs - T/P/R/BP  Routine, Every 4 hours, PACU & Post-op 
       
  Activity 
         

  [ ] Strict bed rest  Routine, Until discontinued, Starting S For 4 Hours 
Keep right leg straight for 4 hours and advance activity as 
tolerated., PACU & Post-op 

       
  Nursing 
         

  [ ] Assess cath site  Routine, With vitals 
As needed., PACU & Post-op 

  [ ] Apply ice pack  Routine, As needed 
Afftected area:  
Waking hours only?  
Nurse to schedule?  
Special Instructions:  
Apply to puncture site as needed., PACU & Post-op 

  [ ] Place/Maintain sequential compression device 
continuous 

 Routine, Continuous 
At all times., PACU & Post-op 

  [ ] Foley catheter - discontinue  Routine, Once For 1 Occurrences 
Once patient is ambulatory., PACU & Post-op 

  [ ] Discharge Home  Routine, Once For 1 Occurrences 
At *** , if stable. Confirm medication reconciliation is 
complete., PACU 

       
  Notify 
         

  [ ] Notify Endovascular Radiology if evidence of bleeding 
and/or hematoma around puncture site 

 Routine, Until discontinued, Starting S, Post-op 

       
  Diet 
         

  [ ] NPO except meds  Diet effective now, Starting S For 1 Hours 
NPO: Except meds 
Pre-Operative fasting options:  
PACU & Post-op 

  [ ] Diet  Diet effective now, Starting S 
Diet(s):  
Advance Diet as Tolerated?  
Liquid Consistency:  
Fluid Restriction:  
Foods to Avoid:  
PACU & Post-op 
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  [ ] Tube feeding  Diet effective now, Starting S 
Tube Feeding Formula:  
Tube Feeding Formula:  
Tube Feeding Formula:  
Tube Feeding Formula:  
Tube Feeding Formula:  
Tube Feeding Formula:  
Tube Feeding Formula:  
Tube Feeding Formula:  
Tube Feeding Schedule:  
Tube Feeding Schedule:  
Dietitian to manage Tube Feed?  
PACU & Post-op 

       
  Medications 
         

  Toradol IV 
         

  [ ] ketorolac (TORADOL) IV (Single Response)   

   Do NOT use in patients with eGFR LESS than 30 mL/min AND/OR patients LESS than 17 years of age. 
WARNING: Use is contraindicated for treatment of perioperative pain OR in the setting of coronary artery bypass graft 
(CABG) surgery. 
 

     ( ) For patients ages GREATER than 64 OR weight LESS 
than 50 kg OR eGFR 30-59 mL/min - ketorolac 
(TORADOL) injection 

 15 mg, intravenous, every 6 hours PRN, moderate pain 
(score 4-6), For 5 Days 

     ( ) For patients ages 17-64 AND weight GREATER than or 
EQUAL to 50 kg AND eGFR at least 60 mL/min - 
ketorolac (TORADOL) injection 

 30 mg, intravenous, every 6 hours PRN, moderate pain 
(score 4-6), For 5 Days 

       
  Medications 
         

  [ ] docusate sodium (COLACE) capsule  100 mg, oral, 2 times daily, PACU & Post-op 

  [ ] ondansetron (ZOFRAN) injection  4 mg, intravenous, every 8 hours PRN, nausea, vomiting, 
PACU & Post-op 

  [ ] acetaminophen-codeine (TYLENOL #3) 300-30 mg per 
tablet 

 1 tablet, oral, every 4 hours PRN, moderate pain (score 4-6), 
PACU & Post-op 
give if patient able to tolerate oral medications 

  [ ] acetaminophen-codeine (TYLENOL #3) 300-30 mg per 
tablet 

 2 tablet, oral, every 4 hours PRN, severe pain (score 7-10), 
PACU & Post-op 
give if patient able to tolerate oral medications 

       
   

 


